


1 
 

National Mission for Clean Ganga 

Format for submission of Monthly Progress Report in the NGT Matter OA 

No. 673 of 2018 (in compliance to NGT order dated 24.09.2020) 

 For the State of Maharashtra ( July  -2023) 

Overall status of the State:  

I. Total Population: Urban Population & Rural Population separately: 

Rural: 6,15,45,441, Urban: 5,08,27,531Estimated Sewage Generation 

(MLD):  8192.89  MLD   ( This as per actual sewage generation from local bodies  

reported by the Urban Development Department  of Govt. Maharashtra vide 

email dt: 12/12/2022 & 29/12/2022  and  Previously  Sewage generation is  reported 

as  9758 MLD which was based on installed capacity of STP plants in the state).  
[...]
proposed to construct small STP of 

cappacity of 100 CMD, 300 CMD & 

500 KLD of budget 4 to 5 Cr. 

Nagpur1 Nagpur

29 II Kanhan Pimpri
Municipal 

Council

1) Local 

Nallas
8.00 0.00 8.00 0.00 8.00 8.00

submitted proposal for 

provision of sewage 

Treatment plant of capacity 

8.0 MLD estimating 32.42 

Crs to the Govt of 

Maharashtra for further 

approval. Funding by Urban 

Development.

Timeline not 

provided 

Timeline 

not 

provided 

Open Drain

Letter issued to Kanhan MC by RO, 

Nagpur vide dated 14/08/2020 to 

submit details of DPR, Time line. 

Meeting was conducted under the 

Chairmanship of the Hon'ble Minister 

Env regarding pollution of Nag River 

on 01/03/2021 and directed  Collector, 

Nagpur , to resolve issue of STP of 

the Kanhan & Kamptte. Chief Officer, 

M.C. Also meeting was onducted 

under chaimenship of Hon'ble 

Divisional Commissioner where in 

local bodies where instructed to 

submit short term & long term action 

plan. 

Nagpur1 Nagpur

Wainga

nga

Tumsar to 

Ashti 
II

Kanhan
Bhandara to 

Nagpur
III



Sr.

No

.

Name 

of the 

River 

River 

Stretchs 

Length 

in Km

Priority 

CPCB 

Report 

2018

Priority 

CPCB Jan 

to Dec 2020

Cities/Towns

Type of 

Local 

Body

Major 

Drains

Sewage 

Generati

on 

(MLD)

Sewage 

Treatme

nt 

Capacity  

(MLD)

Gap in 

Treatme

nt 

Capacity 

(MLD)

Actual 

Treatme

nt (MLD)

Gap in 

Treatmen

t (MLD)

Capacity 

of 

Propose

d STP 

(MLD)

Stage of Proposed STP
Stage of Under 

construction STP 

Timeline for 

completion of

STPs for 

current 

requirement.

Timeline 

for 

completio

n of

STPs for 

future 

need.

ULB wise information of 

drainage network 
Remarks SRO RO

River wise Gap Analysis in Sewage Generation & Treatment   

30 II Mouda
Municipal 

Council

1) Local 

Nallas
1.50 0.00 1.50 0.00 1.50 1.00

Nagar Panchayat has called 

Tender for submission of 

DPR for installation of 1.0 

MLD.

Mar-23
Lenth of Nalla is 7.5 km (3 

mtr). Avg.

2 nos. of STP of capacity 0.5 MLD 

each is proposed at 2 locations, which 

will be expected to be completed by 

2021.  FSTP provided and is in 

operation having capacity 20 KLPD.

Nagpur1 Nagpur

31 3.4 IV Chandkapur                   

Gram 

Panchay

at

1) 

Chandkapu

r village sub 

drain

0.25 0.00 0.25 0.00 0.25 0.00

ZP CEO vide letter dated 

14/08/2020 has submitted 

Estimate for Provision of 

combined STP of 2 MLD 

capacity for Chankapur & 

Chicholi and requested to 

sanction fund of Rs 

3,56,92,459/-. MPCB 

Regional Officer, Nagpur 

vide letter dated 14/08/2020 

has requested to submit 

detail DPR with Bank Details 

to submit said proposal at 

Head office for further 

needful. A Detail proposal 

has been sent to The Head 

office, M.P.C.B vide t.o.l 

No.675 dated 19/10/2020. 

For further needful.

Timeline not 

provided 

MPC Board will provide financial & 

technical assistance to villages in next 

three years to comply with waste 

management.   Meeting was 

conducted under the Chairmanship of 

the Hon'ble Minister Env regarding 

pollution of Nag River on 01/03/2021 

in this regard letter is received from 

ZP Nagpur regarding grant same is 

attached.  

Nagpur-1 Nagpur

32 Chicholi 

Gram 

Panchay

at

1) Chicholi 

Village 

Major Drain 

0.25 0.00 0.25 0.00 0.25 0.00
Timeline not 

provided 

Meeting was conducted under the 

Chairmanship of the Hon'ble Minister 

Env regarding pollution of Nag River 

on 01/03/2021 in this regard letter is 

received from ZP Nagpur regarding 

grant same is attached. 

Nagpur-1 Nagpur

33 Mahadula 

Nagar 

Panchay

at

1) Drain 

coming 

from side 

pond No. 3 

Koradi TPS.

1.40 0.00 1.40 0.00 1.40 0.00 No construction & installation activity.
Timeline not 

provided 

Timeline 

not 

provided 

Open Drain

RO Nagpur, issued letter to Mahadula 

Nagr Panchayat vide dated 

14/08/2020 to submit details of DPR, 

Time line. Also meeting was onducted 

under chaimenship of Hon'ble 

Divisional Commissioner where in 

local bodies where instructed to 

submit short term & long term action 

plan. 

Nagpur-1 Nagpur

Kolar
Along 

Koradi 
III

Kanhan
Bhandara to 

Nagpur
III



Sr.

No

.

Name 

of the 

River 

River 

Stretchs 

Length 

in Km

Priority 

CPCB 

Report 

2018

Priority 

CPCB Jan 

to Dec 2020

Cities/Towns

Type of 

Local 

Body

Major 

Drains

Sewage 

Generati

on 

(MLD)

Sewage 

Treatme

nt 

Capacity  

(MLD)

Gap in 

Treatme

nt 

Capacity 

(MLD)

Actual 

Treatme

nt (MLD)

Gap in 

Treatmen

t (MLD)

Capacity 

of 

Propose

d STP 

(MLD)

Stage of Proposed STP
Stage of Under 

construction STP 

Timeline for 

completion of

STPs for 

current 

requirement.

Timeline 

for 

completio

n of

STPs for 

future 

need.

ULB wise information of 

drainage network 
Remarks SRO RO

River wise Gap Analysis in Sewage Generation & Treatment   

55 Wena

Kawadghat 

to 

Hinganghat 

1 III V Hinganghat
Municipal 

Council

1) 

Hingnaghat 

town drain 

coming to 

Wena River 

near 

Railway 

Bridge 

6.25 10.00 0.00 6.25 0.00 3.00
10 MLD STP in operation 

since, March-2022.

3.5 MLD STP civil 

work is under 

progress

Dec-23 Dec-23

01 STPs of 10 MLD is in operational 

since March -22. 2nd STP 0f Capacity 

3.5 MLD under construction.                                                            

Nagpur2 Nagpur



Sr.

No

.

Name 

of the 

River 

River 

Stretchs 

Length 

in Km

Priority 

CPCB 

Report 

2018

Priority 

CPCB Jan 

to Dec 2020

Cities/Towns

Type of 

Local 

Body

Major 

Drains

Sewage 

Generati

on 

(MLD)

Sewage 

Treatme

nt 

Capacity  

(MLD)

Gap in 

Treatme

nt 

Capacity 

(MLD)

Actual 

Treatme

nt (MLD)

Gap in 

Treatmen

t (MLD)

Capacity 

of 

Propose

d STP 

(MLD)

Stage of Proposed STP
Stage of Under 

construction STP 

Timeline for 

completion of

STPs for 

current 

requirement.

Timeline 

for 

completio

n of

STPs for 

future 

need.

ULB wise information of 

drainage network 
Remarks SRO RO

River wise Gap Analysis in Sewage Generation & Treatment   



Sr.

No

.

Name 

of the 

River 

River 

Stretchs 

Length 

in Km

Priority 

CPCB 

Report 

2018

Priority 

CPCB Jan 

to Dec 2020

Cities/Towns

Type of 

Local 

Body

Major 

Drains

Sewage 

Generati

on 

(MLD)

Sewage 

Treatme

nt 

Capacity  

(MLD)

Gap in 

Treatme

nt 

Capacity 

(MLD)

Actual 

Treatme

nt (MLD)

Gap in 

Treatmen

t (MLD)

Capacity 

of 

Propose

d STP 

(MLD)

Stage of Proposed STP
Stage of Under 

construction STP 

Timeline for 

completion of

STPs for 

current 

requirement.

Timeline 

for 

completio

n of

STPs for 

future 

need.

ULB wise information of 

drainage network 
Remarks SRO RO

River wise Gap Analysis in Sewage Generation & Treatment   



Sr.

No

.

Name 

of the 

River 

River 

Stretchs 

Length 

in Km

Priority 

CPCB 

Report 

2018

Priority 

CPCB Jan 

to Dec 2020

Cities/Towns

Type of 

Local 

Body

Major 

Drains

Sewage 

Generati

on 

(MLD)

Sewage 

Treatme

nt 

Capacity  

(MLD)

Gap in 

Treatme

nt 

Capacity 

(MLD)

Actual 

Treatme

nt (MLD)

Gap in 

Treatmen

t (MLD)

Capacity 

of 

Propose

d STP 

(MLD)

Stage of Proposed STP
Stage of Under 

construction STP 

Timeline for 

completion of

STPs for 

current 

requirement.

Timeline 

for 

completio

n of

STPs for 

future 

need.

ULB wise information of 

drainage network 
Remarks SRO RO

River wise Gap Analysis in Sewage Generation & Treatment   



Sr. 

No. 

Name of the Town 

with no. of STP

Location of the 

Sewage Treatment 

Plant (STP)

Sewage 

Treatment Plant 

(STP) Installed 

Capacity

(MLD) STP wise

Coordinates 

(Latitude & 

Longitude) of 

STP 

Consent 

Status

STP 

Commissio

ned in 

(Year)

Status 

(Operational / 

Non-

Operational / 

Under 

Construction)

Present 

capacity/ 

utilization

(MLD)

Technology 

UASB/ASP/OP/SB

R/MBR/FAB etc.)

Use of Treated 

sewage with 

Quantity  

(MLD)

Discharge of 

treated 

sewage 

(Waterbody) 

(MLD)

Present Gaps in 

Sewage 

Management 

(MLD)

Action plan for  

Gaps in 

Sewage 

Management 

(MLD)

Compliance 

Status 

(Comply  / 

Non-Comply 

/ Partially 

Comply)

Time line for 

prposed STPs
SRO Jurisdiction

1
Municipal Corporation of 

Greater Mumbai

Colaba WWTF   Nr 

Afgan Church Colaba 

Mumbai -05

Tel No.22150723

41
LAT:19.24

Long:72.9608

 In Process. Yet 

to recd 
2020 Operational 31 37 NIL 31 NIL NIL 7.7 6 16 NA Comply SRO Mumbai 1

2
Municipal Corporation of 

Greater Mumbai

LGP WWTF-IPS

89,Dr.A.B. Road Worli 

Mumbai 18.

Tel No.24933697

757

latitude- 

18.99.        

longitude- 

72.81

consent 

renewal 

upto 

31.12.2020

1991 Operational 309

Preliminay 

treatment by 

screening & 

diffused aerated 

grit chambers. 

Dilution & 

dispersion through 

0.8 374.78 NIL NIL 7 66 152 NA
Non-

Comply
SRO Mumbai 1

3

Municipal 

Corporation of 

Greater Mumbai

Bhandup WWTF

Off eastern Express 

Highway Near Airoli 

Bridge Traffic Signal   

Bhandup East 

Tel No. 8286226994

280 Operational 102.0

Preliminary 

treatment by 

screening & 

diffused aerated 

grit chambers. 

Dilution & 

dispersion through 

marine outfall.

----
Discharge in 

to Vashi Creek
nil nil 7.3 8 28 NA Non-Comply SRO Mumbai 3

4

Municipal 

Corporation of 

Greater Mumbai

Ghatkopar WWTF Off 

eastern Express 

Highway

Near Pant Nagar Traffic 

Signal 

Ghatkopar East. 

Tel No. 9082820120

386 Operational 116.0

Preliminary 

treatment by 

screening & 

diffused aerated 

grit chambers. 

Dilution & 

dispersion through 

marine outfall.

----

22750 M3/D 

send to M/s. 

RCF for 

further 

treatment and 

remaining 

discharge in to 

Vashi Creek.

nil nil In Process
In 

Process
In Process

In 

Process
Results awaited SRO Mumbai 3

5
Municipal Corporation of 

Greater Mumbai

Malad STP

Marve Road, Mith Chawky,  

Malad (W), Mumbai-95

Tel : 28820860

280 Operational 204.0

Preliminary 

treatment by 

screening & 

diffused aerated 

grit chambers. 

Dilution & 

dispersion through 

marine outfall.

Treated 

sewage used  

for gardening 

on Gorai 

dumping 

ground

nil nil 7.2 14 268 NA
Non-

Comply
SRO Mumbai4 

6
Municipal Corporation of 

Greater Mumbai

Charkop STP 

MHADA, Sector 8 & 9, 

Kandivali(W),

Mumbai- 400067

6 Operational 5.0 RMBR ---- nil nil 7.2 8 48 NA
Non-

Comply
SRO Mumbai4 

10
Municipal Corporation of 

Greater Mumbai

Versova STP     J.P. Road 

Jn.,Link Road, Near 

Apnana Bazar, Andheri 

(W), Mumbai-53 Tel : 

26366881

180

Latitude 19.14° 

N

Longitudes 

72.81° E

MPCB 

Consent no 

BO/JD(WPC)/

CC/18050014

73 dtd 

28.05.2018 

1998 Operational 113
Aerobic & 

Facultative Lagoon
nil

Disposal into 

sea
65 Nil 7.3 6 20 NA Comply SRO  Mumbai 2

11
Municipal Corporation of 

Greater Mumbai

Influent Pumping Station 

Bandra, Opp Swami 

Vivekanand Garden, 

Mahim Causway, Mahim 

(West), Mumbai 400016.

797

Latitude 19.05° 

N 

Longitudes 

72.83° E

MPCB 

Consent no 

BO/JD(WPC)/

CC/18050014

73 dtd 

2003 Operational 572

Preliminary 

treatment by  

screening & 

diffused  aerated 

grit 

nil
Disposal into 

sea
160 Nil 7 134 176 NA

Non-

Comply
SRO  Mumbai 2

17
Thane Municipal 

Corporation
TMC STP Kopri, Thane 120 19.177/72.973 31.12.2021 2012 Operational 60.0 SBR Technology NIL 70 25 25 7.5 10 8 4.0 Comply

18
Thane Municipal 

Corporation

TMC STP Mumbra, 

Thane
32 19.173/73.028 31.12.2021 2015 Operational 13.0 SBR Technology NIL 12 13 13 7.4 10 20 8.9 Comply

19
Thane Municipal 

Corporation
TMC STP Vartak Nagar 0.9 19.208/72.958 31.12.2021 2017 Operational 0.3

Inlet Chamber, 

Equilization Tank, 

Aeration Tank, 

Settling Tank, Filter 

Tank, Sand Filter, 

Carbon Filter, UV 

and Final Tank

0.25 nil 0.75 0.75 7.1 10 16 6.0 Comply

Compliance Status (in mg/Lit except pH)

Thane1

Annexure-II STP  details WPC   July    2023



Sr. 

No. 

Name of the Town 

with no. of STP

Location of the 

Sewage Treatment 

Plant (STP)

Sewage 

Treatment Plant 

(STP) Installed 

Capacity

(MLD) STP wise

Coordinates 

(Latitude & 

Longitude) of 

STP 

Consent 

Status

STP 

Commissio

ned in 

(Year)

Status 

(Operational / 

Non-

Operational / 

Under 

Construction)

Present 

capacity/ 

utilization

(MLD)

Technology 

UASB/ASP/OP/SB

R/MBR/FAB etc.)

Use of Treated 

sewage with 

Quantity  

(MLD)

Discharge of 

treated 

sewage 

(Waterbody) 

(MLD)

Present Gaps in 

Sewage 

Management 

(MLD)

Action plan for  

Gaps in 

Sewage 

Management 

(MLD)

Compliance 

Status 

(Comply  / 

Non-Comply 

/ Partially 

Comply)

Time line for 

prposed STPs
SRO JurisdictionCompliance Status (in mg/Lit except pH)

Annexure-II STP  details WPC   July    2023

20
Thane Municipal 

Corporation
Vitava 8.45 19.183/72.991 31.12.2021 2019 Operational 5.0 MBBR Technology NIL 2.5 5 5 8 12 12 5.0 comply

22
Thane Municipal 

Corporation
Everest World, Kolshet 23.06 19.232/72.985 31.12.2021 2019 Operational 8.0 MBBR Technology NIL 5 16 16 7.8 10 12 5.0 Comply

23
Thane Municipal 

Corporation
Lodha 22.02 19.12/72.59 31.12.2021 2019 Operational 16.0 MBBR Technology 5 0 15 15 7.5 9 12 5.0 Comply

24
Thane Municipal 

Corporation
Nagla Bunder 7 19.170/72.564

Consent to 

Establish
NA Opertaional 3.5 SBR Technology NA NA NA NA 7.8 13 16 7 Comply

26
 Mira- Bhaindar Municipal 

Corporation

Bhayander (W) near 

Garden Court Tower
8

Latitude - 

19.295233 & 

Longitude - 

72.854393

Applied for 

Consent to 

Operate 

Jun-17 Operational 8.0 MBBR No Use-0 Creek-8 NIL NIL 7.3 18 90 29  Comply

27
 Mira- Bhaindar Municipal 

Corporation

Golden Nest Road, 

Bhayander (E) Goddev
12

Latitude-

19.300933 & 

Langitude-

72.861209

Applied for 

Consent to 

Operate 

Jan-17 Operational 7.0 MBBR Gardening-0.5 Creek-11.5 NIL NIL 7.3 24 127 55 Comply

28
 Mira- Bhaindar Municipal 

Corporation
Kanakia, Mira Road (E) 17

Latitude-

19.29667 & 

Langitude-

72.876755

Applied for 

Consent to 

Operate 

Mar-14 Operational 10.0 MBBR Gardening-0.5 Creek-16.5 NIL NIL 7.7 14 68 29.7  comply 

29
 Mira- Bhaindar Municipal 

Corporation

Shanti Park - Mira road - 

Sanghavinagar
13

Latitude-

19.277066 & 

Langitude-

72.866181

Applied for 

Consent to 

Operate 

Mar-14 Operational 8.0 MBBR Gardening-0.3 Creek-12.7 NIL NIL 7.5 7 53 15 Comply

30
 Mira- Bhaindar Municipal 

Corporation

Mhada- shanti garden- 

Mira Penkarpadagavthan 

(Mhada Colony) 

7

Latitude-

19.274139 & 

Langitude-

72.87139

Applied for 

Consent to 

Operate 

Jan-18 Operational 7.0 MBBR Gardening-0.1 Creek-10.9 NIL NIL 7.5 16.7 38 17  Comply

31
 Mira- Bhaindar Municipal 

Corporation

Shanti nagar  Mira road 

station, Near 

ayappamandir, 

11

Latitude-

19.275489 & 

Langitude-

72.859627

Applied for 

Consent to 

Operate 

Mar-14 Operational 6.0 MBBR Gardening-0.7 Creek-10.3 NIL NIL 7.5 22 132 45 Comply

32
 Mira- Bhaindar 

Municipal Corporation

Near Corporation garden, 

Kashimira road, 

Reservation No 170

12

Latitude-

19.290598 & 

Langitude-

72.859672

Applied for 

Consent to 

Operate 

NA Opertaional 12 NA NA NA NA NA 7.4 11 42 33      Comply

33
 Mira- Bhaindar Municipal 

Corporation

Ghodbunder- Kashigaon, 

Mashachhapada 

Bhayander, Survey No. 

233

14

Latitude-

19.288713 & 

Langitude-

72.879549

Applied for 

Consent to 

Operate 

Aug-17 Operational 14.0 MBBR Gardening-0.2 Creek-13.8 NIL NIL 7.7 10.3 74 25 Comply

34
 Mira- Bhaindar Municipal 

Corporation
Jesal park 2

Latitude-

19.290488 & 

Langitude-

72.859634

Valid upto 

31/12/2018 & 

applied for 

renewal 

1990 Operational 2.0 Conventional Gardening-0.1 Creek-1.9 NIL NIL 7.2 50 143 45 comply

35
 Mira- Bhaindar Municipal 

Corporation

Shrushti complex, Mira 

Road 
1.5

Latitude-

19.271064 & 

Langitude-

72.867567

Valid upto 

31/12/2018 & 

applied for 

renewal 

2000 Operational 1.5 Conventional Gardening-0.1 Creek-1.4 NIL NIL 7.5 14 36 16 comply

SRO Thane II

Thane1



Sr. 

No. 